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Company General Contracting Consulting Office
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CONSULTANT
CODE-1 Sito 521 Dito 53 Kp XXX Note
Station Reference Depot Reference For Kilometer point only Start Km is used
CODE-2 Work Activity
CODE-3 Sub Element of Activity

Description of Materials | FILTER LAYER

Location to be Used From St. (346+200) To St. (346+360)

30-08-2023
MAR Approval No MAR (001) , MAR (002) - 30-08-2023
UIR Approval No IR (FT-001) 31-08-2023
Supplier Name AL-Salam & AL-

Howayeg
EARTHWORK SPECIFICATIONS & TESTING
Test Requirement P.L.T (DIN 18134) Specification REPORT (CG21-41.2) VERSION 2 BY CIVECON
: GROUP.

Reference Photos No Other
Item | Description Unit Quantity | Arrival Date | Note
1 Plate load test NUMBER 2 19-09-2023
2
3
4

Comments by : Saied Saif (K.K) Comments by: Eng. Alaa Abd-Allatif (ER)
. Plate load test gladlljlas]@ -1 | 1-P.LTwas carried-out By (E-JUST).
. g3 el Oliolgel (B digliaall ) Gaions @3 -2 2-Results report attached and acceptable with project

specifications.

3-Final approval is subject to above mentioned
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Technical Report

Plate Loading Tests
KM 346+260 and KM 346+360

Crushed Stone Filter Layer

Project

Electric Express Train (Sokhna - New capital - 6th
of October city - New Elalamein city)

Prepared for

Orange Company for General Contracting
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1. Introduction

The Civil Engineering Testing & Consulting Unit (CETCU) of the Egypt-Japan University of
Science and Technology (EJUST) was retained by Orange Company for General Contracting
to conduct two plate loading tests on the Crushed Stone Filter Layer of the Electric
Express Train project at two locations (KM 346+260 and KM 346+360) in accordance with
the German Standard DIN18134. The mandate was communicated by Eng. Abdullah
Kamel Mohamed of Orange Company for General Contracting. Field team members
(Sameh Hassan) from the working CETCU team visited the project site on September 18,
2023 and performed the required tests. This report summarizes the plate loading test
procedure according to DIN18134, the test results and their interpretations, and the
CETCU pertaining recommendations.

2. Test Set Up and Instrumentation
* The German standard DIN18134 was applied to define the test setup including the
loading system, test conditions, and procedure for the plate loading tests.

* The tests were carried out to determine the Strain Moduli (Evl and Ev2) and their
ratio (Ev2/Ev1) from a stress — deformation relationship of two consecutive loading
from Loading-Unloading-Loading regime.

* The loading plate has a diameter of 600 mm and a thickness of 25 mm and it is
provided with equally spaced stiffeners. The upper plate face is parallel to the bottom
face of the plate to allow a 300-mm plate to be placed on the 600-mm plate top.

* The loading system consisted of a hydraulic pump connected to a hydraulic jack of
700 bar capacity, which can apply and release the load increments.

= The dial gauge used to measure the plate settlement has a resolution of 0.01 mm
and the lever ratio was equal to 1.

= The temperature at the time of the test was 28+ 1°C.

= The plate was carried out on a Crushed Stone Filter Layer (according to the
company) at two points (KM 346+260 and KM 346+360). The test surface area was
levelled, and the plate was bedded on this surface.

* The hydraulic jack was placed on the middle of, and normal to, the loading plate
beneath the reaction loading syste ,@.gamct tilting.

* The reaction loading sys@ a h'?'a_‘_mpuﬂtwpﬁs'e Loader Kawsaki 70Z.
e e i L

’ 1“‘"’" nEX I
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3. Test Procedure and Results
The plate load test was conducted in accordance with the DIN18134. Loading, unloading, and
reloading regimes were considered to estimate the resilient modulus of the tested soil. Prior
to the test, the force transducer and dial gauge were reset to zero, and then a load
corresponding to a stress of 0.01 MN/m2 was applied. The load was increased in the first
loading cycle until a normal stress of 0.25 MN/m2 was reached, and the loading increment
was 0.025 MN/m2. The load was gradually released in four stages. Following unloading, a
second loading cycle was performed, but the load was only increased to the penultimate
stage of the first cycle. Two plate loading tests on the Crushed Stone Filter Layer of the
Electric Express Train project were conducted at two locations (KM 346+260 and KM
346+360) and the data collected at the two test points is included in Appendix A.

Table 1 presents the load-settlement data obtained at the first loading and unloading stages
of the plate loading test performed at the location (KM 346+260), while Table 2 shows the

data obtained at the second loading stage.

Table 1: Load-settlement data obtained at the first loading and unloading stages of the
plate Ioadlng test performed at the location (KM 346+260)

ad (F) : Normal stress (cro) i Settlement (S)
Laadlngstage kN . B M/ =
0 1.414 0.005 0.00
1 7.07 0.025 0.26
2 14.14 0.050 0.32
3 21.21 0.075 0.44
4 28.28 0.100 0.59
5 35.35 0.125 0.75
6 42.42 0.150 0.89
BT 49.49 0.175 1.08
3 56.56 0.200 1.25
9 63.63 0.225 1.39
10 70.7 0.250 1.46
11 56.56 0.200 1.46
12 49.49 0.175 1.29
13 35.35 0.125 1.09
T3 121 0.075 0.90
15 1414 0.005 0.53

m‘mﬂ—‘-"”“"“" ST
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Table 2: Load-settlement data obtained at the second loading and unloading stages of the
plate loading test performed at the location (KM 346+260)

Loading stage Load (F) Normal stress (o) Settlement (S)
kN MN/m’ mm
0 1.414 0.005 0.53
1 7.07 0.025 0.76
2 14.14 0.050 0.91
3 21.21 0.075 1.02
4 28.28 0.100 1.14
3 35.35 0.125 1.26
6 42.42 0.150 1.33
7 49.49 0.175 1.41
8 56.56 0.200 1.49
9 63.63 0.225 1.51

The load-settlement data obtained in all loading and unloading stages for the test performed
at the first location (KM 346+260) are shown in Figure 1. Table 3 shows the calculations of the
resilient modulus of the tested soil according to DIN18134. The testing data corresponding to
the second testing point (KM 346+360) is provided in Tables 4-6 and Figure 2.

Table 3: Calculations of the resilient modulus of the tested soil according to DIN18134: (KM

346+260) O i v e T
Parameters 1st loading cycle 2nd loading cycle
(so,max) MN/m* 0.25 0.25
ay (mm) 0.08 0.54
a, (mm/(MN/m?)) 5.01 7.61
a, (mm/(MN2/m*)) 2.91 -14.65
Ev= 1.5 1l (ay+a;. So, wax) 78.47 113.92
Evy/Ev, 1.45
(Y 7 | oo |
el usy caTC UM .. i
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Stress (MN/m?)
0.00 0.05 0.10 0.15 0.20 0.25 0.30

0.00 ~

0.20 "\ OFirst Loading cycle
_0.40 A Second loading cycle
g |@
£ e O Unloading cycle
S 0.80
E
E 1.00
B

1.20

1.40

KM 346+
1.60 46+260

Figure 1: Load-settlement data: plate loading test performed at (KM 346+260)

Table 4: Load-settlement data obtained at the first loading and unloading stages of the

plate loading test performed at the location

- Load (F)
Loading stage KN
0 1.414
e 7.07
2. 14.14
3 21.21
4 28.28
5 35.35
6 42.42
7 49.49
8 56.56
9 63.63
10 70.7
11 56.56
12 49.49
13 35.35
14 21.21
15 1.414

www.ejust.edu.eg
CETC23090018.Trans.Geo PLT

(KM 346+360)
Normal stress (o) Settlement (S)
MN/m? mm
0.005 0.00
0.025 0.20
0.050 0.29
0.075 0.40
0.100 0.58
0.125 0.78
0.150 1.00
0.175 1.23
0.200 143
0.225 1.58
0.250 1.68
0.200 1.68 -
0.175 1.68
0.125 1.61
0.075 1.48
0.005 0.82
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Table 5: Load-settlement data obtained at the second loading and unloading stages of the
plate loading test performed at the location (KM 346+360)

{oadling stage Load (F) Normal stress (o) Settlement (S)
kN MN/m? : mm
0 1.414 0.005 0.82
1 7.07 0.025 1.05
2 14.14 0.050 1.14
3 21.21 0.075 1.24
4 28.28 0.100 1.32
5 35.35 0.125 1.39
6 42.42 0.150 1.52
7 49.49 0.175 1.63
8 56.56 0.200 1.66
9 63.63 0.225 1.68

Table 6: Calculations of the resilient modulus of the tested soil according to DIN18134: (KM
346+360)
~ Parameters ~ 1stloading cycle 7 2nd loading cycle
(sosmax) MN/m? : 0.25 0.25
2; (mm) -0.02 0.84
a; (mm/(MN/m?) 6.13 5.97
a, (mm/(MN2/m?)) 3.88 -9.71
Ev= 1.5 1/ (a,+a,. Sy yax) 63.41 126.99
Ev,/Ev, _ 2.00

Stress (MN/m?)
0.00 0.05 0.10 0.15 0.20 0.25 0.30

OFirst Loading cycle

A Second loading cycle
O Unleoading cycle

o

KM 346+360

qEgespErStifed at (KM 346+360)
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4. Closure

Test results presented herein report the load-settlement data obtained from two plate
loading tests conducted on the Crushed Stone Filter Layer of the Electric Express train project
at two locations (KM 3464260 and KM 346+360) in accordance with German Standard,

DIN18134.
anétlan Ea = En/Enr atiﬁ -
| MN/m2  MN/m2
KM3a6+260 7847 113.92 1.45
KM 346+360 63.41  126.99 2.00

* Note: Before interpreting these test results for future applications, the Crushed Stone Filter
Layer in-situ variability between the testing locations should be considered.

Technical committee Lab Engineer

Prof. Dr. Mohamed F. M. Fahmy

Eng. Mohamed A. Al-Najjar

AT Sk e e o S R AP AR, A gyt S -_ koo ) il ¥ ) .. Sk " i :
www.ejust.edu.eg W CINTECH@ejust.edu.eg
CETC23090018.Trans.Geo.PLT

70f10 Mobile: +201555631725

CamScanner = Wgo d> gwaall


https://v3.camscanner.com/user/download

Egypt-Japan University of Science and Technol ! i
I.:'aqlglspnlul‘g nw@q@mg!mlmg Consulting Unit
\7 T rZ7btEAHFRN KT e aiiall Sl il § Sl jlesil Gaay
deadaoll

Appendix A

.

s mpﬂ:ﬁ‘“.y: l'
’ﬂ‘ “_?1 = :-Iﬂm‘_' [ 4 ,r, i
Q x "'ln-u-l;lll-i"""""""‘.‘"'“lle".'.mt i

T T R

www.ejust.edu.eg SR CINTECH@ejust.edu.eg
CETC23090018.Trans.Geo.PLT 8of 10 I Mobile: +201555631725

CamScanner = Ligs d>guwadll


https://v3.camscanner.com/user/download

Civil Engineering Testing &

m
’ Egypt-Japan Univernsity of Schence and Technology

Consulting Unit
\7 ot s L i b dmaiall 21 ,ti.:iil:-l,l.,:m dn,
=T R e s R A e e 1 e U G S-r-‘ L h;—l« RN S vy
* n 1 . . Field amce assan
Location of test site KM 346+260 s
Project title: Electric Express Train Project - Orange Company |Date: 18/9/2023
for General Contracting
Diameter of loading Time 10:00:00 AM
plate 600 10:27:00 AM
Lever ratio 1 Note:
Type of Soil Crushed Stone Filter Layer Kawsaki 70Z
Bedding material ---
Temperature 28°C
Test regime Loading Stage No. |Load (kN) Dial Gauge Reading (mm)
Loading Stage 0 1.414 10.00
1 7.07 9.74
2 14.14 9.68
3 21.21 9.56
4 28.28 9.41
5 35.35 9.25
6 42.42 9.11
7 49.49 3.92
8 56.56 8.75
9 63.63 8.61
10 70.7 8.54
Unloading Stage 11 56.56 8.54
12 49.49 8.71
13 35.35 8.91
14 21.21 9.10
15 1414 9.47
Test regime Loading Stage No. [Load (kN) Dial Gauge Reading (mm)
Reloading Stage 0 1.414 9.47
' 1 7.07 9.24
2 14.14 9.09
3 21.21 8.98
4 28.28 8.86
5 35.35 8.74
6 42,42 8.67
7 49.49 8.59
8 1§ 8.51
D' § AW 849
T 1 Mo *‘B‘H&&_——..
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Location of test site:

Field

www.ejust.edu.eg

{
CETC23090018.Trans.Geo.PLT 10 of 10

Sameh Hassan
KM 346+360 s
Project title: Electric Express Train Project - Orange Company Date: 18/9/2023
for General Contracting

Diameter of loading Time 10:32:00 AM
plate 600 10:59:00 AM
Lever ratio 1 Note:
Type of Soil Crushed Stone Filter Layer Kawsaki 70Z
Bedding material -
Temperature 28°C
Test  regime Loadiﬂggage No. |Load (kN) Dial Gauge Reading (mm)
Loading Stage 0 1414 10.00

1 7.07 9.80

2 14.14 9,71

3 21.21 9.60

4 28.28 9.42

5 3535 9.22

6 42.42 9.00

7 49.49 8.77

8 56.56 8.57

9 63.63 8.42

10 70.7 8.32
Unloading Stage 11 56.56 8.32

12 49.49 8.32

13 3535 8.39

14 21.21 8.52

15 1.414 9.18
Test regime Loading Stage No. |Load (kN) Dial CaMeading (mm)
Reloading Stage 0 1.414 9.18

1 7.07 8.95

2 14.14 8.86

3 21.21 8.76

4 28.28 8.68

5 35.35 8.61

6 42.42 8.48

7 49,49 ) 8.37

8 5686 8.34

e T | 8.32
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Contractor Orange Company For Import & Export and | Designer Company (KK) Engineering
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db Name Sign Date/ Serial Number | Time
Issued by
Eng: Abdullah 01-11-2023 .
Contractor - JLf‘UM-‘*-"?" MALR002:1 11:00 AM
Received by ca [ DD [ MM | Yr | HH | MM
GARB Eng. Saied Saif t l ' y f 1+ MIR cs | oz | 11 23 [ 11| oo
CONSULTANT |
0D 51to 521 Dito S3 Kp XXX Note
Station Reference Depot Reference For Kilometer point only Start Km Is used |
_CODE-2 Work Actlvity
CODE-3 Sub Element of Activity
Description of Materials | FILTER LAYER
Location to be Used From St. (347+260) To St. (347+460)
30-08-2023
MAR Approval No MAR (002) , MAR (003) , MAR (004) 30-08-2023
Date 13-09-2023
UIR Approval No IR (FT-002) 19-09-2023
: AL-Salam & AL-
Supplier Name
Howayeg
EARTHWORK SPECIFICATIONS & TESTING
Test Requirement P.L.T (DIN 18134) Specification REPORT (CG21-41.2) VERSION 2 BY CIVECON
GROUP.
Reference Photos No Other
Item | Description Unit Quantity | Arrival Date | Note
1 Plate load test NUMBER 2 02-11-2023
2
3
4
Comments by : Saied Saif (K.K) Comments by: Eng. Alaa Abd-Allatif (ER)
. Plate load test glad)l las| @ -1 | 1-P.L.T was carried-out By (CEL).
. g3/l Olasolsal lad> wygllaalt gliall 385 63 -2 | 2-Results report attached and acceptable with project
specifications.
3-Final approval is subject to above mentioned
comments.
APPROVAL STATUS :
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Company :Orange contraction.

Project + Electric Express Train, Al Ain Sokhna to Marsa Matrouh Priority
Sector (5) - Borg Al Arab to El Hamam:.
Subject : Determine the deformation and strength characteristics of soil by the plate

loading test according specifications DIN 18134:2012-04 and project requirements

Test Location : Station (347+260 to 347+460)
Test Date : 02/11/2023

Repot Date  : 02/11/2023

Type of soil : fill filter
Test level L
Report No.  :008:009

Dear Gentleman,
According to the above mentioned subject the test performed as follows:-

Apparatus

Loading plates consists of plate 300 mm diameter

The thickness of plates 30 mm

Dial gauges with accuracy 0.01 mm to measuring the settlement

Steel straightedges with magnetic supports to fixed the dial gauges

Hydraulic jack with pump to transfer reactive loads to the loading plates

Dial indicator measuring device with scale capacity 700 Bar (Enerbac)
Reaction loading system by roller compactor with weight approximately 15 ton

N O AN =

Calibration certificates are attached

Test Procedure
. Clean the ground on test area to the required level with undisturbed soil

. Install loading plate 300 mm diameter, hydraulic jack and 3 dial gauges
Prior to starting the test applied preloading about 30 seconds.

The strain gauge and the dial gauge shall be set to zero

For a 600 mm loading plate, the limit values are 5 kg/cm?

® o oA wN

. The load shall be applied in six stages, in approximately equal increments, until the required
maximum normal stress is reached.

7. Each change in load (from stage to stage) shall be completed within one minute
8. The load shall be released in 3 stages, to 50 % , 25 %, and approximately 2 % of the maximum load.

9.Fallowing unloading, a further (2") loading ¢ e carried out, in which, however, the load is to
be increased only to the penultj age ir cle (so that the full load is not reached).

t@ﬁa‘&wﬁé’@mn the rate of settlement of the plate becomes
less than 0.02 mn%,v;;\ 7 :

11. Remove the load'a""w?ﬂ

02 S

P

N
. L)

3 El Malek El Afdal Street ‘{nﬂ:f ﬂ‘j’;ﬂ :r
Zamalek, Cairo. 3palal - l-.H . J{
Tel.& Fax : 27367231 - 27363093 | YYRIRAr L YR St el
ACCREDITED 2] cel t.com

Testing Laboriatory
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Report

1. Evaluation and representation of results
2. Load Settlement curve

3. The test report content the following:-

¢ location of test site - Dimension of loading plate
* Measuring device used - Type of soil
* Type of Bedding material below the plate -Weathering condition
e Time and date of measurements - Unusual observation made during test
 Dial gauge reading and corresponding normal stress - Loading-settlement curve
* Description of the soil condition below the plate after testing
Report
* Type of Soil : fill filter
Item | Descriptions
- Type of bedding material below the plate Natural Soil
- Weather condition Partly Sunny
- Plate Diameter (mm) 300
- date of measurement 02/11/2023
- Unusual observation made during test NO
- Description of the soil conditions below the plate after testing | No deformation

Evaluation and representation of results

Test Static.n'n' = :._.t.Fi'rst__Cycle_-._.”'_ .' __SeCOnd_ Cycie Evz! EwRa t|o
No. = Sl EviMBa) i) ¢ iEve (MPa) i et
1 347+320 B1 144 24

2 347+420 66 164 =8

-

'N;.ﬁl_'xh}h S Ll e ¥ i 7 S

3 E1Malek El Afdal Street | P (TR TR
Zamalek, Cairo. IAS | 350 - Al
Tel.& Fax : 27367231 - 27363093 _ WETFAY - WYPIVIPY | Sl 4 gpadi
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CEL

Consulting Engineering Bureau & Laboratories
Acwntight O LN Jolae LLSe

Company Name : Orange contraction.
Project {Electric Exprass Traln, Al Aln Sokhna to Marsa Matrouh Pricrity Sector (5) - Borg Al Arab to EI Hamam.
Test Date :02/11/2023
report date : 02/11/2023
Location : Station 347+320
Test No. 01
Nonrepetitive Static Plate Load Tests of Solls Data sheet
DIN 18134 =
'Loading Stage (1)
Settlement
Loading Stress Dial 1 Settlement Dial 2 Settlement Dial 3 Average '.
Kaglecm2 mm mm mm |
0 0.00 20.00 0.00 20.00 0.00 20.00 0.00 0.00
1 0.83 19.81 0.19 19.75 0.25 19.73 0.27 0.24
2 1.67 19.73 0.27 19.59 0.41 19.48 0.52 0.40
3 2.50 19.60 0.40 19.33 0.67 19.08 0.92 0.66
4 3.33 19.42 0.58 18.92 1.08 18.65 1.35 1.00
5 4.14 19.05 0.95 18.40 1.60 18.15 1.85 1.47
6 5.00 18.72 1.28 17.83 217 17.62 2.38 1.94
Unloading Stage 1 — t
St Sett n Settlement ettlemen
Loading Tous Dial 1 autiuinent Dial 2 ol Dial 3 Average
Kglcm2 mm mm mm
1 5.00 18.72 1.28 17.83 217 17.62 2.38 1.94
2 2.50 18.81 1.19 17.88 212 17.67 2.33 1.88
3 1.250 18.96 1.04 18.00 2.00 17.85 215 1.73
4 0.05 19.30 0.70 18.32 1.68 18.25 1.75 1.38

Loadin §lgge (2)

Loading | Stress | . | Settloemont | ., , | Softioment | ., 4| Settlement Average
Kglem2 mm mm mm
0 0.83 19.18 0.82 18.19 1.81 18.15 1.85 1.49
1 1.67 19.10 0.90 18.06 1.94 17.95 2.05 1.63
2 2.50 18.95 1.05 17.94 2.06 17.78 2.22 1.78
3 3.33 18.83 1.17 17.85 215 17.65 2.35 1.89
4 417 18.74 1.26 17.75 2.25 17.53 247 1.99

3 El Malek El Afdal Street

| o Juad¥) Loty v
i T [ AS§ cqie g
e YPIFORY © YVPTYYPY | (Sl 4 (el
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____CEL

Consulting Engineering Bureau & Laboratories
Apwrigh Rl Y §-Ari W) g) Jalae SSe

: Orange contraction.
-Electric Express Train, Al Aln Sokhna to Marsa Matrouh Priority Sector (5) - Borg Al Arab to El Hamam.
: 02/11/2023
: 02/11/2023
. Station 347+320 |
Test No. 01 {
Nonrepetitive Stati Plate Load Tests of Soi [
DIN 18134 ;
T 'sv'm'di-suli'(ib"n-}ij"' P e R
| 000 025 050 075 100 125 150 175 200 235 250 275 3.00 3.25 350 3.75 4.00 4.25 450 475 500 515
0.00 ._._.,_,..,_,_,_._,_,_r,.,__r“....,_._,,,_!_.,_.._.,.,. o 1_,_,,|..~..,_.,.,_..1_,1..-._. rT
0.20 : JINBGSS KW LI S~ [ et -
‘ 020 }—r
£
]
E
i
|2
&
|
|
e
Loading (1) 0 1 2 3 4 5 6 UnLoading (1) 1 2 3 4
Stage(Kg) 0 589 1178 1767 | 2357 2067 | 3535 Stage(Kg) 3535 | 1767 883 0
Stress (Kg/cm2) 0.00 | 083 167 | 250 | 333 | 417 5.00 Stress (Kglem2) | 5.00 250 | 1.250 | 0.05
Settlemnent (mm) 000 | 024 | 040 | 088 100 | 147 | 184 Settlement (mm) | 1.94 188 | 1.73 | 138
D(mm = 300 | Stgnm= 037 |s2imm= 109 [as-_oms] .
Evi (MPa)=  (0.75'000)AS | o \
e ]
Stage(Kg) 0 589 1178 | 1767 2357 2967
HRELLER B Msidor e

0.83 167 | 250 333 417

Stress (Kg/cm2) 0.05
| g L o

Settlement (mm) 1.38 1.49 1.63 1.78 1.89 1.89

D (mm) = 3oo| Si@m= 160 |s2(mm= 191 | as= 031 |

Evz (MPa)= (0.75°D"00)/bS [ 143

Evi = Modulus of defarmatian during the loading stage.
Evz = Modulus of deformation during the Reloading stage.
D = Plate diameter (mm)

Aa = The difference between 03and0.
45 = Difference in settiements comesponding 10 03

7 from tha maximum loading (sma
and 0.7 from the mum

Juady bl i ¥

_ _ 3 a - Ella !
ACCREDITED WPAPAY - "_V"W"" 1 uSld + dpadi
i www.cel-egvnt.com
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— CEL __

Consulting Engineering Bureau & Labora tories
A tight Oy Ll N Jalae oiSe

: Orange contraction.
(5) - Borg Al Arab to El Hamam.

Company Name
-Electric Express Train, Al An Sokhna to Marsa Matroun Priority Sector

Project
Test Date : 02/11/2023
report date : 02/11/2023
Location : Station 347+420
Test No. : 02
Nonrepetitive Static Plate Load Tests of Soils
atie Tl — === Data sheet
Data 5Tt ==
DIN 18134
Loading Stage (1)
Settlement
Loadin Stress Dial 1 Seftlement Dial 2 Settlement pial 3 Average
Kaglem2 mm mm mm
0 0.00 20.00 0.00 20.00 0.00 20.00 0.00 000
1 0.83 19.72 0.28 19.67 0.33 19.76 g._?: _____%_é_g.___—-
2 1.67 19.32 0.68 19.36 0.64 __1&3_9_______.____.__'______-_____——
—3 | 250 [woo [ 2% — 18,11 _,9}2____13_9@,,__1_0_2_______0_91_#
111 18.65 735 | 120
4 3,33 18.85 1.15 18.89 [ 135 L
_JE.E__JL"_J__N_?L_;J_‘L_J_JELJ__AE__— 1.84
gettlement
Dial 1 | Settiement | 5y 2 [ Settlement | o 3 | So———  Averase
mm mm mm
5 | T ?7“_55-31_.___1_-11____:_?1?____3@_______1_@___—
71830 ___1_@____1836_____151__—_1597_____131__.____13.@___
1842 ___1_58___,,12_5#,_12____38_13#__1_&7______,1_@9__.‘
_EJL___'L-@_-—_EEZ_—__JJQ——_&GE____‘LSL_—___JEE———
Loading stage (2 — -
Loadlng Stress Dial 1 _,E,e_t.tl?ﬂ‘—egl-' Dial 2 Mt_ Dial 3 __B_E.nle—rl-— Average
Kglem2 mm mm mm
0 0.83 18,68 1.32 18.73 1.27 18.55 1.45 1.35
1 1.67 18.60 1.40 18.64 1.36 18.46 1.54 143 . =4
2 2.50 18.47 1.53 18.57 1.43 18.37 1.63 1.53
| 2 | e
3 3.33 18.35 1.65 _33 .50 1.50 18.28 1.72 1.62
4 417 18.24 1 76 1.59 18.17 1.83 1.73
GEL// 7
7
02 P“‘;\'J"
L :
1P
™ Y
3 El Malek El Afdal Street Juadlty dlled i ¥
Zamalek, Cairo. | EJ‘EJI-..{UL-‘}JI
Tel.& Fax : 27367231 - - 27363093 . FYFIr 4y - rYrivrrh ;wfﬂ+;uj‘+ﬁ
ACCREDISY - www.cel-egvnt.com

Testing Labortatory

CamScanner + Wgo 4> guaall


https://v3.camscanner.com/user/download

- CEL

Consulting Engineering Bureau & Laboratories
Ay | Oy LAl A Jelae _GSa

: Orange contraction.

Company Name . .
Project :Electric Express Train, Al Aln Sokhna to Marsa Matrouh Priority Sector () - Borg Al rab to El Hamam.
Test Date 1 02/11/2023

report date 1 02/11/2023

Location : Station 347+420

Test No. 102

Nonrepetitive Static Plate Load Tests of Soils
DIN 18134

000 025 050 675 100 125 150 175 200 225 250 275 3.00 3,25 3.50 3.75 4.00 425 450 475 500 5.25

0.00 - il
0.10 ¥ pETaRL s
0.20
0.30
0.40
z 0.50
0.60
£ om0
E 0.80
0.530
|3 1.00
& 110
p-] 1.20
= 1.30
1.40
1.50
1.60
1.70
1.80
1.90
.00
Loading (1) 0 1 2 3 4 § [} UnLoading (1) 1 2 3 4
Stage(Kg) 0 589 | 1178 | 1767 | 2357 | 2967 | 3535 Stage(Kg) 3585 | 1767 | 883 0
Stress (Kg/icm2) 0.00 0.83 1.67 2.50 3.33 417 | 5.00 Stress (Kg/em2) 5.00 | 250 | 1.250| 0.05
Settlement (mm) 0.00 0.28 068 | 094 | 1.20 | 152 | 184 Settlement (mm) 184 | 1.76 | 1.66 | 1.25
D(mm)= 300 | [stmm= os0 [samm= 127 | as= 067 |
Evi (MPa)= (0.75°D*Ad)IAS | 6o
Loading (2) 0 1 2 3 4 5 Ev2/Ev1 =
Stage(Kg) 0 589 1178 | 1767 | 2357 | 2967
Stress (Kg/cm2) 0.05 0.83 1.67 2.50 3.33 4.17
Settlement (mm) 1.25 1.35 1.43 1.53 1.62 1.73
D(mm)= 300 | [stmmy= 142 [somm= 164 [ aS= 0.3 |
Ev2 (MPa)= (0.75'D*Ac)/AS [ 194

Ev1 = Modulus of deformation during the loading stage.
Evz = Modulus of deformation during the Reloading stage.
D = Piate diametar (mm)

40 = The differsnce between 0.3 and 0.7 from the maximum loading (smax) (kg/cm?)
s = Difference in setllements coresponding to 0.3 and 0.7 from the maximum logg

3 El Malek El Afdal Street Lad " t e

Zamalek, Cairo. | ‘:).az.'ﬂl s.‘ﬂ,(::!r
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ST A N L

MATERIAL 2 <
APPROVAL (‘I. MK vyl PP
<« 98, - T T e
REQUEST ANy :“iﬂj‘“ﬂx“: (CARE ) Juit 3 eie | EweTrn R sAneh
Contractor Company |Orange For Import & Export and General Contracting Designer Company (KK) Engineering Consulting Office
- Name Sign Date/Serial Number Time
ssued by Contractor /2023
£ng. Abdullah Kamal \-./ i 10:00
' ) QY uc [M.A.R-001-1)
Received by GARB k S el Sk (=] =] oD MM ¥Y HH MM
ng. Saled Sa A
CONSULTANT B 53 lC é £ ‘ AL s EW cs 30 8 23 10 0
S1toS21 Dito 53 Kp Y00 Note
Station Reference Depot Reference For Kilometer point only Start Km is used
Work Activity
Sub Elemant of Activity
¥
Description of Materials Crushed Dolomotic Aggregates For Filter Layer
Location to be Used From Station (345+960) to Station (347+460)
Crushed Dolomotic Aggregates For Filter
Sample only Yes Materials Type Aggreg
Layer
Supplier Name AL-Salam & AL-Howayeg Data Sheet provided Yes attached
" — £ARTHWORK SPECIFICATIONS & TESTING REPORT (CG21-
Reference in BoQ Specification u.zﬁ?amgn o cc:sco Nssaaoup R fek
Prequalification reference Test Samples Results
Reference Photos No Other

Comments by: Eng. Saied Saif (K.K) Comments by: Eng. Alaa Abd-Allatif (I}

1‘A" tests were carried-out bY Third Party Lab (Faculw Of Engh eenng -
lity test It By Third Party Laboratory Is A ed,
1-Quality test Result By Th al ratory [s Approv ALEXANDRIA UNIVERSITY).

2-This Sample Representive ( 5000 m3 } only. 2-Results report attached and acceptable with the project specifications.

Osduall A1 LSl e Slazedl 63 -3(3-Final approval is subject to above mentioned comments.

APPROVAL STATUS N
Sign Date : A-AWC~R !

Name

Contractor Eng. Abdullah Kamal d\,c_'{q.])l gTe-= A

Qa/ac* ; Eng. Saled Saif Lci/\q\ @{ a

Eng. Margret Magdy

Organisation

¢?
&
[

=

GARB** | MR
Employers Representative Eng. Alaa Abd-Allatif /7’ ,féf—/{f /d_ : j‘f' ,242/? /4 u.}(_.
* Designer A _I‘""' X ; 2 {_ ;

** Alignment/Bridges: Culvert only
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_ aculty of Engineering

Engineering Center for Community Development
Roads Soils & Materials Laboratory

exatidria Univérsity

a FPLEL Sy ;u.nl.a
ALl A g

Jaled) Aaadll pestigl) 365l
Gl Slyay 4ufi Jaxa

Grain Size Distribution Curve

CLIENT Ta gand) Y gl y pbealll g 31 il g o) AS s Receiving Date 29/08/2023
1 Cheque Date 30/08/2023
PROJECT sl U"L'J‘g" il B e
Reciept Number
LOCATION FEVHATY L0 4410 (a gkl Report Date 11/09/2023
LAYER TYPE " N B Lab. Ref. G 48/09
|GRAIN SIZE DISTRIBUTION CURVE
100 7'?-‘ M
90 EEENI
1 A 0
B0 C I
| | |
g 70 e .
£ 60 3 /1
8 50 7 |
T 40
ol
d‘j 30 | .}I"
20 | /
10
0 | A—T [ [T1T]
0.01 0.1 1 10 100
Diameter (mm)
PERCENT PASSING o —
~Sieve No. No.200] No.40 | No.10 | No.4 | 3/8" | 3/4" e RS 7"
Test Results 0.0 0.2 1.2 5.9 348 | 669 | 81.4 | 100.0 100.0

The laboratory is only responsible for the test results and its correctness. The
laboratory is not responsible for the interpretation of the test resulls

WS 0p ol g Jarall um,uabmweau‘,pl-ud,a-w

+H(Y4Y¥) 091YY T ,_,..s.i.ub LyuCNI YV 0£E cuyp B,

P.O. Box 21544, Alexandria, Egypt. Tele-Fax +(203) 5917203
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ALEXANDRIA UNIVERSITY

4,0 L) Asala

Faculty of Engineering duaigl) A
Engineering Center for Community Development daladl Lasill gl 3S5al)
Roads Soils & Materials Laboratory Gl slpmy A Sana
wabaia¥] g g sl g gl G lad i
vovr/oalra .u..;fé-.:.)-'- T Al
Yarr/ Y & al oakaia¥] g esladt eyl e
Vivave &3l Luagen) Cglially ppaadl) g el geisg! gyl _ %’l_i‘]__-lq
ARALJRL VAT HAD 4 ) (g il 5-”‘:‘3_'
(V) A e Ll PevHet. A TEe #4710 Gaplidl gyall
akaia¥) 3 gagladl eyl LIS Zil
58 )Y JWEAY! SbS e
Y Aadll i Gl 0y
px £ Lpall a Apedl L)y
o %1 4,AY JStll A
%\, ¢t )&@LT‘MLJ‘LA.YIM
Yas, ¥Y O
¥ pas/pat 1 el )

b b [ 3 ) laan ¥l cogtis A jasy Aall 350 5

Janall b

e (|,

“The laboratory is only responsible for the test results and its e Jylas 8 Janad) . lginea 5 SULEY pil oo BED d_,:... ._!,.-..11

correctness. The laboratory is not mpunsih!e for lhe
: o) o) caylaayl ‘.ha..u‘
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o R A R 1 T

Company
Project
Delivery Date
Report Date
Sample Id
Report No.

e

- Consulting Engineering Bureau & Laboratories

Awdigl) Oyt Jalae COSe

: Orange company.

: Electric express train.
+ 08/11/2023

: 16/11/2023

: Mixed Aggregate

o g

ORGANIC OF SOIL ASTM D 2974
METHOD TYPE D

Amount of organic Content %

Nil

<991 = BAT 1 yaprdlidemait 4)
e b AN GlleFi L0 ¢
‘\_‘-\_

Lol Sl haad 3

-y

A El Malek El Aldul Street
Zamalek, Cairo.

Tel. & Fnx : 27367231 - 27363093

ACCREDITED
* Ywating b aburiaion
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MATERIAL
APPROVAL
REQUEST

Bolall mad!
eylssll g G)lall
(GARB ) A dofi

Contractor Company

Orange For Import & Export and General Contracting

Designer Company

(KK) Engineering Consulting Office

Name Sign Date/Serial Number Time

Issued by Contractor 8/29/2023
i 10:00
Eng. Abduliah Kamat JL s we ST
3 i c3 oo MM Yy HH MM
Received by GARB Eng. Saled Saif i“©e
CORRULTANY e e < MARD 345 | Ew | cs 30 8 23 | 10 9
51to 521 Dito 53 Kp X)X Note
Station Reference Depot Reference For Kilometer point only Start Km is used
Work Activity
Sub Element of Activity

Description of Materials

Crushed Dolomotic Aggregates For Filter Layer

Location to be Used

From Station (345+960) to Station (347+460)

Sample only

Yes Materials Type

Crushed Dolomotic Aggregates For Filter

Layer

Supplier Name

AL-Salam & AL-Howayeg Data Sheet provided

Yes attached

Reference in BoQ

Specification

EARTHWORK SPECIFICATIONS & TESTING REPORT (CG21-
41.2) VERSION 2 BY CIVECON GRQUP

Prequalification reference

Test Samples Results

Reference Photos

No Other

Comments by: Eng. Saied Saif (K.K)

1-Quality test Result By Third Party Laboratory is Approved.

2-This Sample Representive ( 5000 m3 ) only.

O9eall &l AusSlalt e aze! @3 -3

ALEXANDRIA UNIVERSITY).

Comments By ERg Alza Abd-Altatit (ER) - * ...
1-All tests were carried-out by Third Party Lab (Faculty of Engineering -

2-Results report attached and acceptable with the project specifications.

3-Final approval is subject to above mentioned comments.

s

Employers Representative

* Designer

** Alignment/Bridges: Culvert only

APPROVAL STATUS YRS -
e Name Sign Date A-AWC—R
Contractor Eng. Abdullah Kamal Juq‘m#‘,_ Sk A Vi
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£ Engineering Center for Community Development

pxa / dria University

ulty of Engineering

durigl) i

Lalad) daadll petigh 3S5ad)

Roads Soils & Materials Laboratory Gyhall olgas Aoy Jara
Grain Size Distribution Curve
7 : = TP ET T Receiving Date 29/08/2023
T gUaal) g pphecil] g 1 paiaadld g ) g AS Receiv
i S S = Cheque Date 30/08/2023
PROJECT ) () R Reciept Number 112979
= Rep 11/09/2023
[LOCATION FEVHAT. JIYEo #4700 Oa gLadll Report Date
- v Lab. Ref. G 49/09
LAYER TYPE vy e | Al Gy :
|GRAIN SIZE DISTRIBUTION CURVE
100 =T 3
90 7
80
= /
X 70 /
g 60 ){—
2 7
50
o /
£ 40 /
1]
2 30 -
[+]
o.
20
- /
10
04— ——h— |
0.01 0.1 1 10 100
Diameter (mm)
PERCENT PASSIEG &
Sieve No. No.200] No.40 | No.10 | No.4 | 38" | 34" ™ 112" i
Test Results 0.0 0.2 0.6 3.3 26.6 59.8 80.6 96.8 100.0

7 L) o gdia 4§ paay J—anall U‘“ oliay Lle g U:']I' Al iy

LaboratonxDirector

Dr. Wael Bakheet

The laboratory is only responsiblelfor the test results and its correctness. The
laboratory is not responsible for the interpretation of the test results.
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Company
Project
Delivery Date .
Report Date
Sample Id
Report No.

. .
Consulting Englneering Bureau & Laboratories
Awaigh Oy LGN Jalae cO5e

: Orange company.

: Electric express train.
: 08/11/2023

: 16/11/2023

: Mixed Aggregate

102

ORGANIC OF SOIL ASTM D 2974
METHOD TYPE D

il
Amount of organic Content % N

S S

219-991-5371 pwstimaldal
syl

@l'm.rl Bt '

: = 3-'-'““4@&}:1‘
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MATERIAL

>
APPROVAL d i
W | bl g Gyl
REQUEST ORAMGE COMPAMY ..,-u-.,.n..‘q..nx.: (GARB ) AN 34k
St o et § gt aaid aits sl
Contra
ctor Company |Orange For Import & Export and General Contracting  |Designer Company (KK) Engineering Consulting Office
| P Name Sign Date/Serial Number Time
ssued by Contractor
Eng. Abdullah Kamal d L._/Q,U' a0 {::Q:izz:u 10:00
Received by GARB . . c2 c3 oD MM Y HH MM
CONSULTANT Eng. Saied Saif ) ‘ E gk | MAR 345 W s 30 8 23 10 0
O 51to 521 Dito S3 Kp XXX Note
Station Reference Depot Reference For Kilometer point only Start Km is used
0 i Woaork Activity

Sub Element of Activity

Description of Materials

Crushed Dolomotic Aggregates For Filter Layer

Location to be Used

From Station (345+960) to Station (347+460)

Sample only

Yes

Materials Type

Crushed Dolomotic Aggregates For Filter
Layer

Supplier Name

AlL-Salam & AL-Howayeg

Data Sheet provided

Yes attached

Reference in BoQ

Specification

EARTHWORK SPECIFICATIONS & TESTING REPORT (CG21-
41.2) VERSION 2 BY CIVECON GROUP

Prequalification reference

Test Samples Results

Reference Photos

No

Other

2-This Sample Representive 5000 m3 ) only.

Comments by: Eng. Saied Saif (K.K)

1-Quality test Result By Third Party Laboratory is Approved.

Opiall A1 Adlalt o slaied! 63 -3

ALEXANDRIA UNIVERSITY).

Comments by: Eng. Alaa Abd-Allatif (ER)

1-All tests were carried-out by Third Party Lab (Faculty of Engineering -

2-Results report attached and acceptable with the project specifications.

3-Final approval is subject to above menticned comments.

APPROVAL STATUS
Organisation Name Sign Date i@ AAWC-R |
Contractor Eng. Abdullah Kamal 6\_-/4_‘“ e A
Qa/ac* Eng. Saled Saif . [CM d &{1
GARB** Eng. Margret Magdy £ i . :

Employers Representative

Eng. Alaa hﬁﬂfﬁllatﬂ ,ﬁ/
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ads Soils & Materials Laboratory
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Grain Size Distribution Curve
CLIENT Tl o gl y saeaidl g 2 piaadl] g A8 04 Receiving Date 29/08/2023 :
Cheque Date 30/08/2023 .
PROJESE Gl s el Reciept Number 112979
LOCATION YEVEAT. JITEe 44T guill Report Date 11!09:3923 2
LAYER TYPE ¥Y e Sl Lab. Ref. G5
| GRAIN SIZE DISTRIBUTION CURVE
e B 2 e
” T
w H—T—1Tr A
< 70 -
m et ——
£ 60 il =l
m Lt
8 50 T— T —7L
. 7
'E 40 7
4]
§ 30 :
= 20 i
10 7
0 s [ TTL k|
0.01 0.1 1 10 100
Diameter (mm)
PERCENT PASSING 3 e
Sieve No. No. 200 No.40 | No.10 | No.4 3/8" 314" il 112" s
Test Results 0.0 0.3 11 6.2 329 62.0 78.9 1000 100.0

. RVEQ I I ¥y RSP iy el P S lele l;.)a_l U:d‘ il gy

2 <A 1 o fr s
1,.,..;1_.-'9'.2....-&—-“.._4-

Laboratory Director

Dr. Wael B—I;heat

The laboratory is only responsible for the test results and its correctness. The
laboratory is not responsible for the mterpretailon of the test results.
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£ KLEXANDRIA UNIVERSITY
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The laboratory is only responsible for the test resu
correctness. The laboratory is not responsible for the

e Agise allis 15) ) LY gt plaitd 44

_interpretation of the test results.
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Company

Project
Delivery Date
Report Date
Sample Id
Report No.

Consulting Engineering Bureau & Laboratories
Apudigh O ESWH Jalas S

Orange company.

: Electric express train.
: 08/11/2023

: 16/11/2023

: Mixed Aggregate

1 03

ORGANIC OF SOIL ASTM D 2974
METHOD TYPE D

Sign

Amount of crganic Content %

Nil

219~ 991 537 ,qyilJ.,-p.-.J
it~ S g 3 ».3

IAS
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MATERIAL e <
APPROVAL (‘ '. KK m}h.;llrl-::):-l LA Bemedll Mgatt ||
REQU s ey : =
QUEST AN COMPANY SR b THARE) NN T mARETL T IUSTrA DEEmmm Saanen
Contractor Company |Orange For Import & Export and General Contracting Designer Company (KK) Engineering Consulting Office
_— Name Sign Date/Serial Number Time
ssued by Contractor 9/12/2023
Eng. Abdullah Kamal .
B amal d L._‘{QJ) ] s ARGID 10:00
Received by GARB Eng. Saled Saif 2 2 e i T = =
-} a y
CONSULTANT ] / DR 345 EW cs 13 9 23 10 0

oD S1to 521 Dito §3 Kp Y00X Note
Station Reference Depot Reference For Kilometer point only Start Km is used
> Waork Activity
Sub Element of Activity
Description of Materials Crushed Dolomotic Aggregates For Filter Layer
Location to be Used From Station (345+960) to Station (347+460)
Crushed Dolomotic Aggregates For Filter
Sample only Yes Materials Type EETR
Layer
Supplier Name AL-Salam & AL-Howayeg Data Sheet provided Yes attached
; ap EARTHWORK SPECIFICATIONS & TESTING REPORT (CG21-
Reference in BoQ Specification 41.2) VERSION 2 BY CIVECON GROUP
Prequalification reference Test Samples Results
Reference Photos No Other

Comments by: Eng. Saied Saif (K.K)

1-Quality test Result By Third Party Laboratory is Approved.

2-This Sample Representive ( 5000 m3 ) only.

LOgdeal) Al dBlall e dlazedl o3 -3|3-Final approval is subject to above mentioned comments.

Comments by: Eng. Alaa A_bd-ﬂ.lhtlf (ER) -

1-All tests were carried-out by Third Party Lab {Faculty of Engineering -
ALEXANDRIA UNIVERSITY).

2-Results report attached and acceptable with the project specifications.

APPROVAL STATUS
Organisation Name Sign Date A'AWCI-.B..:
Coriiractas Eng. Abdullah Kamal de‘LU’ sl A
aa/ac Eng. Saled Salf kzl,ul d@k ,‘ :
GARB*"* Eng. Margret Magdy
Employers Representative Eng. Alaa Abd-nll'a'tlll / b gl
= g L-W-2228
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dria University

of Engineering

£ Engineering Center for Community Development Lalal) Aasill puisigl 35l
/ Roads Soils & Materials Laboratory .
(pdall leay 4y Jena
Grain Size Distribution Curve
CLIENT Aga ganll S gl y sl 31 5 g g) A8, Receiving Date |  12/09/2023
Cheque Date 12/09/2023
PROJECT |l A
ol el J Reciept Number 116441
LOCATION FEVHATL AT 044 O pld Report Date 30/09/2023
LAYER TYPE Y/ e | Al Gy Lab. Ref. G 124/09
|GRAIN SIZE DISTRIBUTION CURVE
100 | T |/A :[
|
90 f |
80 ,’
£ 70 f
2 60 /
@ A
& e /
£ 40
o
B 30
20
p4
10 +
0.01 0.1 1 10 100
Diameter (mm)
PERCENT PASSING " _ _
Sieve No. No. 200 | No.40 | No.10 | No.4 38" 3/4" i 112" >
! [ TestResults 0.0 0.2 0.2 1.7 20.1 312 | 533 | 932 100.0
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aboratqry Director
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The laboratory is only responsible for the test results and its correctness. &

laboratory is not responsible for the interpretation of the test results,
_ (YY) eAIVY LY Lllili— sl YV ot E oy )

: P.O. Box 21544, Alexandria, Egypt. Tele-Fax +H203) 5917203
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f ALEXANDRIA UNIVERSITY

Faculty of Engineering
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The laboratory is only responsible for the test results and its e Jgien 3£ Janall lginua 5 SHURY) pili uﬁmdﬁm‘-“""’ e

correctness. The laboratory is not responsible for the

S e Agisn gl 51 ) IRASY) i plasil 43S

interpretation of the test results.
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B A
Consulting Engineering Bureau & Laboratories
Al CHUESLY falae Wi

Company : Orange company.
Project : Electric express train.
Delivery Date : 08/11/2023

Report Date 1 16/11/2023

Sample Id : Mixed Aggregate
Report No. : 04

ORGANIC OF SOIL ASTM D 2974
METHOD TYPE D

Nil
Amount of organic Content % "

Z el

dpavdidl] ) Delas ot
Sig gturef... nY ¥ e ;

21999145371 gl Jtasih o, /
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3 F1 Malek E1 Afdal Street
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MATERIAL duf 'Y
—— o
APPROVAL q . y{ \ A ; AL Asmenll sl | | o e
EMNCIMEERING COMBULT ING OFFICE (_(\j‘-}g 3 G)hl g - -":'/ ar
REQUEST TS ooy wieied Ssawiien AT} o T T irn e e
Contractor Company Orange Company For Import & Cxport and General Besiarerompan (K) Engineering Consulting Office
- Contracting 5 gt el
Name sign Date/Serial Number Time
lssued by Contractor 23/08/2023
Eng. Abdullah Kamal L‘; 12:00
J alluc (M.AR-001)
Received by GARB Ty , o - oo ki b st i
= ng. Saied Sai MAR
SEReh k:\f\g\ é h us | ew | cs 29 2 23 | 12 0
' XKX N
CODE-1 $1to 521 Dito 53 Kp ote
. Station Heference Depot Reference For Kilometer point only Start Km Is used
3 FORE =2 Work Activity

Sub Element of Activity

Description of Materials

Crushed Dolomotic Aggregates For Filter Layer

Location to he Used

Ol

Crushed Dolomotic Aggregates For Filter

Materials Type Layer

Sample only Yes

Supplier Name AL-Salam & AL-Howayeg Data Sheet provided Yes attached

EARTHWORK SPECIFICATIONS & TESTING REPORT (CG21-

Specification 41.2) VERSION 2 BY CIVECON GROUR

Reference in BoQ

Prequa’ification reference Test Samples Results

Reference Photos Mo Other

Cort‘;r;'lents by: Eng. Saled Salf (K.K) Comments by: Eng. Alaa Abd-Allatif (ER)

1-All tests were carried-out by material enginear for both contractor and

1-Quality test Result Dy Site Laboratory is Approved, GARB Consultant.

2-Results report attached and acceptable with the project specifications.

3-Final approval is subject to above mentioned commems-O
stz ﬁs»-ﬁ@‘f Q\w_cw

'@

APPROVAL STATUS

2-This Sample Representive (5000 m3) Only.

Date A-AWC-R

JuS ! ae .
edaleo k)

| S

isati ) Sign
Organisation Name igr

Contractar Eng. Abdullah Kamal

QA/GC Eng. Saied Saif

GARD**

Eng. Margret Magdy

At

Eng. Alaa Abd-Allatif

fmployers Representative

* Destgner
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I ENGINEERING CONSULTING OFFICE m (GARB) R - _-..,!,—-.._...
ORAHGE COMPARY rraaigl (§jlsdiiamdl wiidall - Hi 3yl W

e i 4 it 5 iy kg Juals als al SYSTIA SHAKER

Electric Express Train - HSR
From El Ain El Sokhna City To El Alamein

Section - 5 From Borg Elarab To El Alamein
From Station 345+960 To Station 347+460

Selve Analysis of Fine and Coarse Aggregats (T-27)
: Date : 29/08/2023 Station: Ogduall oo dse
From/To: 345+960/347+460 Sample type : Yit & Y# & V# (w30 daud>
Sieve size { mm ) Retained Passing Passing %
MIN MAX
: 75 0 17592 100.0 100 100
; 50 0 17592 100.0 75 90
']
] 10 14607 2085 17.0 15 25
; 4.75 2374 611 3.47 0 10
0.075 558 53 0.3 0 5
;, Passing 53
i Total 17592
]
:
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W@ WK

MATERIAL
APPROVAL

aAAAY_Bamnll_Bdsaedl | | e —A
A —— 7

2 o T -
REQUEST B o BT PP B e (GARB ) === i
JLaaid aiLs . ul SVSHTrA [IEm=mm sHAKCH
Contractor Company Orange Company For Import & Export and General . . (KK) Engineering Consulting Office
Designer Company
» Contracting
[Name Sign Date/Serial Number Time
Isstied by Contractor
Eng. Abdullah Kamal d\_‘_gqul BT i o 12:00
~ (M.A.R-002)
Received by GARK \ s o J a oo Mha vy HH MM
e [ng. Saied Saif b o zé FVAR
CONSULTANT gh 345 EW s 29 8 23 12 0
$1to 521 D1to 53 Kp XXX Note
Station Reference Depot Reference For Kilometer point only Start Km is used

Work Activity
Sub Element of Activity

Description of Materials Crushed Dolomotic Aggregates For Filter Layer
Localion to be Used Ogdiall
. Crushed Dolomotic Aggregates For Filter
Sample onl Yes ials
P Yy e Materials Type \ayer
Supplier Name AlL-Salam & AL-Howayeg Data Sheet provided Yes attached
- - f; ificati EARTHWORK SPECIFICATIONS & TISTING REPORT (€CG21-
Reference in BoQ Specification 41.2) VERSION 2 BY CIVECON GROUP
Prequalification reference Test Samples Results
Reference Photos No Other
Comments by: Eng. Saled Saif (K.X) Comments by: Eng. Alaa Abd-Allatif (ER)

1-All tests were carried-out by material engineer for both contractor and

1-Quality test Result By Site Laboratory is Approved. GARB Consultant.

2-This Sample Representive (5000 m3) Only. 2-Results report attached and acceptable with the project specifications.

b b YoRawln— ol S D ke

APPROVAL STATUS
Organisation Name Sign Date A‘AWC-R -
Contractor Eng. Abdullah Kamal \JQJ"_&L A

’
Qajac* Fng. Saied Saif l{cha \@//Zk A
% Eng. Margret Magdy

GAR -~ ',,q"' _ /

750 s
Employers Representative Eng. Alaa Abd-Allatif ) I &2

T Designe
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ONRANGL COMPANY

D e

IKIK

ENGINEERING CONSULTING OFFICE
maigll .;,L....:.u.m Lidall
2is alls .l

A

e~

SYSTIA SHAKER

Electric Express Train - HSR

Wl dleg)

A8 5 6

(GARB)

From EI Ain El Sokhna City To El Alamein

Section - 5 From Borg Elarab To El Alamein

n

From Station 345+960 To Station 347+460

Seive Analysis of Fine and Coarse Aggregats (T: -27)

Sl iyl

!

Gl Rasghll Algpd] |

[—————

i Date 29/08/2023 Station: Oguall oy dus
. From/To: 345+960/347+460 Sample type : YH# & YH &\ (w0 Taud>
!
b
" Sieve size (mm) Retained Passing Passing %
MIN MAX
i
i 75 0 13925 100 100 100
50 0 13925 100 75 90
§ 10 11560 2365 16.98 15 25
i 4,75 1835 530 3.81 0 10

0.075 420 110 0.8 0 5
Passing 110
Total 13925
i
i
:
§
i
‘

A8 utiga
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APPROVAL
REQUEST

@l

IHMM.I A PAPAHY

WK .

ENGIMEERING COMBULTING OFFICE

il (S C m aiidall
Joais aits sl

Ralall iyl
Lall g G)lall

(GARB ) TIT

AAIL Bamehll_adedl | | .—-A S
AL Donghll ad . s

gl =
==w= =

SYSTIA [RE=—m SHAKEH

r Orange Company For Import & Export and General (KK) Engi ing Iting Offi
Contractor Comoan | ngineering Consulting Office
4 pany Contracting Designer Company
MName Sign Date/Serial Number Time
lssued by Contractor 28/08/2023
Eng. Abdullah Kamal ‘_\\1{ e ;
q‘“‘ . (M.A.R-003) 12:00
. i 4 oo MM ¥y HiH MM
Recelve ARB ]
: f. w:_d by & Eng. Saled Saif ; TVIAR
CONSULTANT 345 EW cs 29 8 23 12 0
5 S1to521 Dlto 53 Kp X)X Note
Station Reference Depot Reference For Kilometer point only Start Km is used
5 . Wark Activity

Suly Element of Activity

Rescription of Materials

Crushed Dolomotic Aggregat

es For Filter Layer

Location to be Used

O gduall

Sample only

Yes

Materials Type

Crushed Dolomotic Aggregates For Filter

Layer

Supplier Name

Al-Salam & AlL-Howayeg

Data Sheet provided

Yes attachad

Reference in BoQ

Specification

EARTHWORK SPECIFICATIONS & TESTING REPORT (CG21-
41.2) VERSION 2 B8Y CIVECOM GROUP

Prequalification reference

Test Samples Results

Eng. Abdullah Kamal

Reference Photos No Other
Commeents by: Eng. Saled Saif (K.K) Comments by: Eng. Alaa Abd-Allatif (ER)
. 1-All tests were carried-out by material engineer for both contractor and
1-Quality test Result By Site Lahoratory is Approved. GARB Consultant.
2.-This Sample Representive (5000 m3) Only. 2-Results report attached and acceptable with the project specifications.
3-Final appraval is subject to above mentioned comigents
U 51 TP 1 avol Gl d/
' Y} Sy
N
APPROVAL STATUS
Organisation Name Sign Date A—&WC-R:'
(5\1.{‘{”' L A

Contractor : :
- Eng. Saied Saif l.%’eﬂ//& 7 !q7
QAa/ac* ng. Saie ,'
GARD** Eng. Margret Magdy Q\ /—\

.l

tmployers Rupresentative

Eng. Alaa Abd-Allatif
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= Designer
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ENGINEERING CONSULTING OFFICE a BT
ORA COM i S i GARB) o
; il o5 il «sidall -m ( - ———
_:.‘?,E,.—n..fﬁw e J—.-f-ifﬁ alts .al SVSTIA [y SHAKER i 3y """"‘--;-:_—-""—-h_‘,':""'r-:

Electric Express Train - HSR
From El Ain El Sokhna City To El Alamein

Section - 5 From Borg Elarab To El Alamein "
From Station 345+960 To Station 347+460

Seive Analysis of Fine and Coarse Aggregats (T-27)
Date : 29/08/2023 Station: O9duall oy diuc
From /To: 345+960/347+460 Sample type : VHE YH &V faw 0 lads
Sieve size | mm ) Retained Passing Passing % — o
o 75 a 16594 100 100 100
50 0 165594 100 75 90
10 13703 2391 17.42 15 25
4.75 2171 720 4.34 0 10
0.075 574 146 0.9 0 5
Passing 146
Total 16594
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AL Bomatit Bbeuni] ,, A

o o

MATERIAL I 'l/y T
g
APPROVAL @ QAN s

EMOIHEERING CONBULTING OFFICE

REQUEST ] t‘)l!:_r::_{ifjﬂﬂl“ﬂ\‘ "‘"u':.?f:":?:;"f?ll addalt (GARSB ) Ea;.fu’#--. =1 o ——r=
4] e Co ny For Import & E i i
Cartraitor Company rang mpany For impor : apart and General Designer Company (KK) Engineering Consulting Office
Contracting
Name Sign Date/Serial Number Time
lssued by Contractor £ng. Abdullah Kamal é\-.{qul 13/09/2023 29:00
_- - {M.A.R-004)
{5 [ ils} MM ¥y HH PN
Receved by GARB
RINe) Eng. Saied Saif Flobavned ﬂ
. CONSULTANT ﬂ_/ MARY 45 EW cs 14 9 23 10 0

$1toS21 Dito 53 Kp XXX Nate

Station Reference Depot Reference For Kilometer point only Start Km is used

Work Activity
Sub Elament of Activity

o "
Description of Materials Crushed Dolomotic Aggregates For Filter Layer
Locatien to be Used Oganall
- Crushed Dolomotic Aggregates For Filter
Sample only Yes Materials Type i
Layer
Supplier Name AL-Salam & AlL-Howayeg Data Sheet provided Yes attached
Hnes inB Specificati EARTHWORK SPECIFICATIONS & TESTING REPORT (CG21-
Reference in BoQ pecitication 41.2) VERSION 2 8Y CIVECON GROUP
Prequalification reference Test Samples Results
Reference Photos No Other
Comments by: Eng. Saled Saif (K.K) Comments by: Eng. Alaa Abd-Allatif (ER)

1-All tests were carried-out by material engineer for both contractor and

1-Quality test Result By Site Laboratory is Approved. T —

2-This Sample Representive (5000 m3) Only. 2-Results report attached and acceptable with the project specifications.

\\ 3-Final approval is subject to above mention commentr
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APPROVAL STATUS
Orpanisation Name Sign Date A-AWC-R

Contractor Eng. Abdullah Kamal -S\v-{q-\“ LV : A
Qa/ac + Eng. Saied Saif 1o hammes Aﬂ—/ - -

GARB** Eng. Margret Magdy o
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A [/ B

Employers Representative Eng. Alaa Abd-Allatif R : < Lo
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2 IW" ,,',E,__,., vl 44‘::& als Lal SYSTIA [Im3 SHAKER A &by TS
Electric Express Train - HSR

From El Ain El Sokhna City To El Alamein

Section - 5 From Borg Elarab To El Alamein "
From Station 345+960 To Station 347+460

Seive Analysis of Fine and Coarse Aggregats (T-27)
Date: 14/09/2023 Station: Ogdeall Ha dius
From /To: 345+960/347+460 Sample type: Yit & YH & VH Huw (00 Jands-
Sieve size (mm ) Retained Passing Passing %
MIN MAX
75 0 13743 100.0 100 100
50 0 13743 100.0 75 90
10 11295 2448 17.8 15 25
4.75 1336 1112 8.09 0 10
0.075 977 135 1.0 0 5
Passing 135
Total 13743
§ M) 1 gl padiga 4,00 (ediga
r"'"\. L‘,\m—uJ ﬁ 9')
Sl 5o
) R ——
—

CamScanner = Wgd &> guaall


https://v3.camscanner.com/user/download

